ROGUE

FM-HR FUNCTIONAL TRAINER
WEIGHT STACK OPTION

'@OO 0000 Kfm C0GQ0Q0 |
(4 o ol — s T —— *
|/ O 4 i : - b A AR A
/ I ?é: ” K 0| DY \K\\ .,
ot ] ' K ,‘
3 [T | s
O 0 @®
BT® @ @ “
BGG) 0100000 @m@
0 0{00000 @:®
0 ! U™
S 0 0%
53@ @ QWQQQ @ 33@
= g 00000 e
0 @ g:g
o O 00000 0w
0 ) O @ﬁ% 00000 g D
h— O @ @ 21®
" 0 02| L
TN g 8%999 1021
o [ AV I D% EH
; 9 Al D} 9000
4| S==rh /; ! 00000 15—
@ 20*' @ @ 0)
K : "o
K A E T I
e @ (5
Q Yo
I, @ﬁ gﬂ){mg 10,
i 0| 19009 0=,
(@y 0 @ 13 @ 12
| @1% g 0 Q"g
11 W 10
. Ve, ! ! 0
lﬂ leo @ Vo
@ e ! | _g '0
A 75 @ﬁ 1y s9
Il @ o
% 1a® @ Vo
Q 0 3% - =T \ g 2@
| g 10 g . || =5 = 5
o ? | ) g
110 )
1 s T
@ :
©

/\ IMPORTANT SAFETY INFORMATION

DISCLAIMER: WARNING:

Resistance training, gymnastics trainincFJE and activities at height THIS RACK MUST BE BOLTED TO THE FLOOR BEFORE USE.

are potentially dangerous and may lead to severe injury or even
death. Use common sense when training, obtain instruction in the MINIMUM TWO PEOPLE REQUIRED FOR SAFE ASSEMBLY.

proper execution of movements, and understand your limitations. =~ MISUSE OF THIS RACK CAN RESULT IN SEVERE INJURY.
his equipment must only be used by competent and responsi- Both Rogue Fitness and buyer disclaim any express or implied
ble persons. Obtaining instruction in anropriate techniques and warranty, including, without limitation, warranties or merchant-
methods of use is your own responsibility. You assume all risks and  ability and/or fitness for a particular purpose with respect to the
responsibilities for all damage, injury or death which may occur equipment. Buyer assumes all liability to use of equipment.
during or following incorrect use of this equipment in any matter

whatsoever. Rogue Fitness bears no liability beyond the replace-

ment value of the equipment in question.

Rogue Fitness e 545 E 5th Ave. Columbus, Ohio 43201 e Customer Service: 614-358-6190 ¢ Team@RogueFitness.com




\/// /////////////

u}lv \\\\\\\\\\\\\\\\\\\\»_ Y/ ) vb —

m PP ID DO /

I
:lw\\\\\\\\\\\\\\\\\\\\\\_ N —

&666666686669699888996@60 D0 /

W ,..,;. ‘t
\ )ﬁw m &u ’

) /R

>>>D> *lvalvalyalvoles] GG&GGG%@@Q ..E o

m Vo o
'_E I

9999@@3699@66@@3999999Lﬁf90:.»

N\ N\ %vQQQQQQQQQQQQ&
\\Wo=io 7/ ] x
4 (55 .ﬁ.w; N

lllllllll

Included Parts
Assembly....ccocoviiiiiin 44

Included Tools

Included Parts......ccoveeeevviieieiiiiinnnn
FM-HR SHROUD KIT

Included Tools

FM-HR

ASSEMDIY...ceiiiiiiiii e L2

TABLE OF CONTENTS

page 2 of 46



INCLUDED TOOLS

Note: Images not shown at scale

Qty: 2x

1-1/2” Wrench

15/16” Wrench

Qty: 1x

Multi Tool (3/4”, 9/167,

and 7/16” Wrench)

N

L

3/32" Allen Key

n Qty: 1x E Qty: 1x Qty: 1x
5/8” Wrench 3/8" Allen Key 5/16" Allen Key

Qty: 1x n Qty: 1x n Qty: 1x
7/32" Allen Key 5/32" Allen Key 1/8" Allen Key

m Qty: 1x

page 3 of 46



INCLUDED PARTS: FM-HR

Note: Images not shown at scale.

n Qty: 4x H Qty: 1x

90”7 or 100” Monster 90” or 100” Rear 3X3 43" Spanning
Upright Upright Crossmember
n Qty: 2x E Qty: 2x Qty: 1x
Y,
5
2

7 mizzgs
@O

24" Top Crossmember 24" Low Crossmember Low Row Crossmember

Half Rack Foot

Top Center Top Rear Angle Top Rear Angle
Crossmember Crossmember - RH Crossmember - LH

* Only included if Half Rack Feet were purchased at checkout.
page 4 of 46



INCLUDED PARTS: FM-HR

Note: Images not shown at scale.

Top Rear Connector
Plate - RH

Top Rear Connector
Plate - LH

%
N

Lat Pulldown Pulley
Bracket

Qty: 1x

Qty: 1x

Low Row Footplate
Assembly

Qty: 1x

Low Rear Pulley
Assembly

m Qty: 2x
M
0 O

Rear Connector Plate

Qty: 2x

Guide Rod

Qty: 1x

*Qty: 23x or 28x

10LB Weight Stack
Plate

Weight Stack Selector
Pin w/ Lanyard

Weight Stack Spacer

* Quantity depends on 250 Ib or 300 Ib weight stack selected at checkout.

page 5 of 46



INCLUDED PARTS: FM-HR

Note: Images not shown at scale.

ﬁ Qty: 1x

Top Weight Stack Stop
Block

E Qty: 2x

Weight Stack Bumper

Qty: 2x

Guide Rod Spacer

Top Side Pulley
Assembly - RH

E Qty: 1x

Top Side Pulley
Assembly - LH

Bottom Side Pulley
Assembly - RH

m Qty: 1x

Bottom Side Pulley

Assembly - LH

Rear Peanut Pulley

Side Peanut Pulley

m Qty: 1x

4.5” Pulley

@ Qty: 1x

3/4"7 x 1” Cable

Retainer

Qty: 1x

204 | 305 | 4015, | 50 25 | 6015,
7015, 1 8055 90 L2, | 100ES, |1 10EE,
1 20EE: |1S0EB: |140LE, |150LE. |16G0LE:
17055 | 1805E, | 190LE, |20058, |210L8.
220L8. | 230K8;,| 2408, | 250LB, . | 260LE;,
21 OFE; | 28058, | 290EE;, |S00EE;,

Weight Stack Number
Label Sheet

page 6 of 46



INCLUDED PARTS: FM-HR

Note: Images not shown at scale.

Qty: 1x m Qty: 2x
/7
)
(
(
Trolley/Trolley Cable Lat Pull/Low Row Cable Low Side Cable
(Blue Tag) (Yellow Tag) (Red Tag)
m Qty: 8x m Qty: 8x Qty: 1x

Monster Plate Storage Plate Storage Spacer Stainless Lat Bar
Pin

m Qty: 1x m Qty: 2x E Qty: 1x

) o))
Standard Grip Triangle Single Handle Cable Pair of Monster J-cups
Attachment

m Qty: 2x Qty: 2x m Qty: 2x

S

D Carabiner 1”7 Shoulder Bolt - 1”7 Shoulder Bolt - Male
Female

* Extra “retainer” hardware shown is not included on Lat Pull/Low Row Cable for 90" Racks.
** ltems may look different than drawings shown. Style depends on selection made at checkout.
page 7 of 46



INCLUDED PARTS: FM-HR

Note: Images not shown at scale.

Qty: 12x

1" x 5" Hex Bolt

Qty: 18x

17" x 4-3/4” Hex Bolt

Qty: 8x

1" x 3/8"” Pulley Bracket
Spacer

Qty: 26x

1” Flat Washer

Qty: 30x

1” Lock Washer

1" Hex Nut

Qty: 2x

7
.

5/8" x 3" Hex Bolt

Qty: 11x

e

4-1/2

o

5/8" x 4-1/2" Hex Bolt

S

5/8” Lock Washer

5/8" Hex Nut

1/2”7 x 1-1/27 Button
Head Screw

Qty: 2x

9

1/2” Lock Washer

page 8 of 46



INCLUDED PARTS: FM-HR

Note: Images not shown at scale.

m Qty: 2x E Qty: 2x

Qty: 4x

1/2” Hex Nut 3/8” x 4" Button Head 3/8” x 1.5” Button
Screw Head Screw

m Qty: 6x

3/8” Thin Nylock Nut

page 9 of 46



INCLUDED PARTS: SHROUD KIT

Note: Images not shown at scale.

Qty: 1x

Weight Stack Shroud -
RH

Qty: 1x

Weight Stack Shroud -
LH

Weight Stack Shroud

Bottom Bracket

Qty: 1x

Side Shroud - RH

Qty: 1x

Side Shroud - LH

Qty: 1x

Storage Panel - RH

Qty: 1x

Storage Panel - LH

Qty: 2x

Side Shroud Top
Bracket

Qty: 2x

Side Shroud Bottom
Bracket

Qty: 6x

1”7 x4-1/2” Hex Bolt

Qty: 6x

1” Flat Washer

Qty: 6x

1” Lock Washer

page 10 of 46



INCLUDED PARTS: SHROUD KIT

Note: Images not shown at scale.

Qty: 6x

1”7 Hex Nut

Qty: 6x

Qty: 6x

3—1/2/
/ »

1/4" x 3-1/2" Button
Head Screw

1/4” x 5/8” Button
Head Screw

m Qty: 6x

1/4” Nylock Nut

m Qty: 4x

1/4” Thin Nylock Nut

page 11 of 46



STEP 1

Note: e Slide Trolleys about halfway down Up-
e DO NOT use tools to tighten throughout right and release triggers to lock pop pins in
assembly unless otherwise specified. place when the viewing window is showing

e While pulling the handle triggers, slide ~ the number 23.

Swivel Trolley RH [7]1 and Swivel Trolley LH
[8] onto two Monster Uprights [11.

e Note the orientation of Swivel Trolleys in
relation to the feet at bottom of uprights.

1-A

1-B

(o))

page 12 of 4



STEP 2

e Refer to overview image to plan assembly e Connect Uprights to Crossmembers using

and ensure ample floor space is alloted. 1" x 4-3/4” Hex Bolts [50], 1”7 Flat Washers
e Lay down all parts on a non-abrasive sur- 221, 1" Lock Washers [33], and 1" Hex
face in the orientation shown below. Nuts [541].

e Position the footplates of uprights approx- ¢ If Half Rack Feet [9] were purchased,
imately 55” apart. install them in place of Flat Washers on

. . . f Uprigh h in Detail views.
* Note orientation of Swivel Trolleys and bottom of Uprights as shown In Detall views

Upright feet in relation to the ground. e HAND-TIGHTEN ONLY

OVERVIEW

LH PANEL (2-B) RH PANEL (2-A)

COOOOO O d
DDV ODDDD:

/
\

= Vi oA

QOO DOOD

/

=

page 13 of 46



STEP 3

IMPORTANT:

people.

e Have two people stand one assembled

panel up first.

e One or two people should stabilize both
e For safety, we recommend the remainder panels, ensuring panels don’t fall while
of these instructions be completed by 2 or 3 another person assembles the spanning

Crossmembers in STEP 4.

e One person stabilizes the first panel while

the other stands up the second panel.

OVERVIEW

LH PANEL (2-B)

RH PANEL (2-A)

3-A

'6%676%6%0%0 0% 60 5 0 0 0 0 0 0% oo

L — L ——" w——_

- var -
== sy

e S
= o —
— —

0 ——
" Olo'e o

T

| (O)o 0O)e ®‘®‘@.®;’..@"® @"@'@ééa@na@mea@a@a@q@ﬁée@‘-‘;i

o*o’0*0’0’0’0"0 0" 0 0 0 0 0 0% o(OoO

Ll
A

o"co*0o*oo*0®*c’o 0 0 0% 0 0 00 0% 0 0 0 0 0 00 0 0 0% D iy

©=

H

00 ©

aOeeccoeoe

il

OO OOOOOO 00 0V CC 0 00 0*0*0%¢
Q)OS 9O _ _ O"0"0" 000070 0 ¢

43"

page 14 of 46



STEP 4

Tools Required:
e 3/8" Allen Key

e Attach 43” Spanning Crossmember [3] to
middle Uprights using 1” x 4-3/4” Hex Bolt
[50], 1”7 Flat Washers [52], 1” Lock Washers
[53], and 1” Hex Nuts [54].

e (I [Fullytighten 1”7 Shoulder Bolts using
3/8” Allen Key. DO NOT TIGHTEN HEX BOLTS.

L A Y A S A S A ST A S S/A S %
b DD DD DDDDDR

W\

4-A 1
| Q
L o)
V| o
y 9
RSN 9|9 |
oY NE O
Yk & Y
g @
NIt e IO o)
It N -
@ 3
219 ;. o ¢
O 9
tcz g 9 : E:
Q 9 )@ . 9
lQ 8 8 o o . 8
£ 9 ; 1 3 9
e - @ 8 .. 9 8
G N g 9 9
A > | ) 9 9
‘l Qe g J 9
N 9 g 9
g 0 ¢ 9 g
; o ¢ g g
Al 9 g 9
gt 9 9 g g
0 o 9 9| 9
LiQ 8 W Q 9 =3 8
il St 9
}"Q 9 ,0Q 9 LS 9
’RQ 8 |Q 6 - :‘f’. 8
Qg 0 9 YNIG1® 9
o9 Q| ¢ L
Q @ R 3 Q 9 8
o 28 g z
9 N o |9 9
LQ P @ ? 9
o @ Y 9 9
L] 2215 o g 9
29 1 S 9
") 2T ¢ }& J 9
N olre,2 0 g ]
9l Q
e 0 7 :
NS 1% g g 0
| 9
0|9 S
|Q g _.’;);ﬂ Q
Q 0 ~J] -
0
|
\/
DETAIL
\\

-

oo/ n

KOO L OO0 © O

page 15 of 46



STEP S

e |eaving 1" x4-3/4” Hex Bolts in place,
remove all four lower Lock Washers and Hex
Nuts from rear Uprights as shown in 5-A.

e Attach Low Row Crossmember [6] and
re-assemble the hardware removed above.

Note:
e “X” cutout on Low Row Crossmember
should be facing down towards the ground.

3-A

ladaY

0/ O CCOFIIIIOPDODODDOID(

/ OO ODDDDDS

O CC ORI OIDDCL

oSy

-

%%@%QQQQQQQQ

5-B

\@QQQQQQQQQQQQQQQQQQQQQ

(2 % 0@@@@@@@@@@@@@@@@@@@@@6

0

OCOOFIRITIIDIDTIIIIDDDODIIDIDODODDODC
%%@%QQQQQQQQQQQQQQQQQQQQQQQQQQQQ

@
|
0
/
/
/
/

/ OO O ODDDDDDDDDCDe

eSS QK

O CO0OF IO DD
%%@%QQOQQQQQQQQQQQQQG

page 16 of 46



STEP 6

Tools Required: e Unlock pop pins and roll Trolleys up and
e 7/327 Allen Key, 9/16” Wrench down Upright several inches to feel tight-
e Swivel Trolleys [7] and [8] need to be cali- Nness. [f wobble persists, tighten the Screws
brated for your specific rack. in 6-A again. If any friction is felt, Trolleys

are too tight and Screws should be loosened

e Keeping the Swivel Trolleys locked in a quarter turn.

place, tighten the Button Head Screws

shown in 6-A using 7/32"” Allen Key until e Once calibrated, tighten both rollers on
looseness or “wobble” is gone. rear of Trolleys using Allen Key and Wrench.

6-A

7/32” Allen Key

) /% 7
S Q A @}3 Button Head
} & .’II < Screw
Q) | ]
N / < \l Q )\
(AN
6-B %
% 9/16” Wrench
IR

7/32” Allen Key

Rear Roller

g
Y

page 17 of 46



DETAIL

STEP 7

e For ease of assembly, pull the pop-pin
and remove Foot Catch from Low Row Foot
Plate Assembly as shown in detall view
(right).

e Attach Foot Plate Assembly [17] and
Low Rear Pulley Assembly [18] to Low Row
Crossmember [6] using indicated 5/8” and
1/2” hardware below.

7-A

cododdoosSs

O CCOFOOXDOPOODDDL

/-B

DD DD

DRDDDDDDD D
PIIIIIIIII I I I

page 18 of 46



installed with the arrow indicator stickers

e Ensure Rear Connector Plates are
facing outward as shown in 8-B.

Note:

[56], Rear

Connector Plates [19], 5/8” Lock Washers
Hex Nuts [58].

should slide under the cutout at the bottom

Low Rear Pulley Assembly [18]. Footplate
of Pulley Assembly.

e Align Rear 3X3 Upright [2] to back of
e Secure Upright to Pulley Assembly by

attaching 5/8” x 4-1/2" Hex Bolts

STEP 8
[57], and 5/8”

[o5—22
/Nl (- N~

O R R R R R R R R R R R R R R R LR LRI
PoOOCeoeerroEroEEEorOErOEorPFooocoooosea

e el e e R R s s s s s s s s s S R R IS RS A RS @/

z—

Q nw (4 O..VDVQUQU%%QV%QV%QVDUQVQUQUQUQUQU&U&UQVQUQUQUQVQUQUQUQUQU%QUOUQVQUQUQUDUQUDUQUQ VYO \\o

P RP2D2PDVVDVVDDD ./0\,
CooooEEEEEEEEEE0 00 0 \

@UQUQUD.U%QUQVQUQUQVQUQVQUQUQU%%%QVQUQUQUQUQU%QU%QUQUQVQVOVQVQUQUDUQUQ Yo \c

8-A
8-B

page 19 of 46




STEP 9

Tools Required: e Place Weight Stack Bumpers [26] over
e 15/16"” Socket / Wrench outer 1” holes on the Weight Stack Spacer
e Attach Weight Stack Shroud Bottom and insert Guide Rods [20] until they rest on

Bracket [67] and Weight Stack Spacer [24] top of the Low Row Crossmember.

to middle of Low Row Crossmember [6] by  Note:

using 5/8” x 5” Hex Bolts [55], 5/8” Lock e Shroud Bracket [67] only included if
Washers [57], and 5/8” Hex Nuts [58]. shroud kit was purchased. Simply bolt the
Weight Stack Spacer using hardware shown

* Fully tighten 5/8" vertical hardware in9-A. it <hiouds were not purchased.

9-A

ne e e e e e e e e

D000 C

0/@@@@@@@@@@@@@@@@
|

0000000 C

Cooc Lo OO OO o o oo oo oo
D000 C

<)/

&
T
H

H

9-B

0

89,

Ay ?"}\
X

DL0LOLCLLLVLLLLLVLLVLLLLLVLLVLLLL A “’
R N 7 == Ny d ™R ey

R R kR kA N R 2R
BT (

o
Weaw= I WA

y E“,;\\\" ‘F:‘;\\z{:;
D0CLVLLLLLLLLLLLLLLLLLLLLLLLLLL ‘m‘

VOO0V L L

0 > —— -

page 20 of 46



STEP 10

e Angle the Guide Rods toward the front of

the rack.

e One at a time, carefully stack all included
10LB Weight Stack Plates [22] down the

Guide Rods [20], ensuring not to drop them.

e Note: this is best accomplished with two

or three people.

e Once all weights are stacked, slide the
Weight Stack Stem [21] down the Guide
Rods until resting on top of weight stack.

e Ensure 20LB Weight Stack Sticker on the
top Plate of the stack is facing towards the
front of rack as shown in Detail view.

10-A

o o o o IR
L

| ©0 000NNV RCRROLC i marthccooocoocvocoahZ b /|

&

e oo © © & © © © © © © %D oo o oo

-_-/

(&

Jp a2

(]
~

oo oo ccRel) 'V(@@@@@@@@ o

\& 1
L
\ o "t, "",‘
Wt
‘I"‘A A‘

= B

-

-, : - = = -
e e((Ue © & © © & & & & % ov oo oo oot

\ SESRE 6@@@@@@@@@@@@@@@@@@@@@@f({{"‘

0
{
0

B
0,927

R T e ok L o S R o S ok Sk S S S R S S S S o S S o S SR S T SR )

W
@
=

10-B

R Y = R S e e o 2
\ QRGN QT o vl o el wn o f i o o f e o f v f v v N wn s N wn I o i f s i f i i i i i i i i N i N i N i I i N i i i i S s Y G Y 5 \

ue
fic
0

|8\
S

)

:};\:Qaeaaﬂaﬁﬁ’a@‘@@eg ﬁé@@@@@a@ Q0o |

‘.
N\
@
/=

A Uy
_ O

Co
|8\
S

y R R R R R R R R = Sk o e S ok R o ek o S o e S = S Sk S R S S S R R ek SR Sk R )
\ 00 0 0 e e e O OO 000

\ o e 0O 6@@@@@@@@@@@@@@@@@@@@@@@’\ ROGAYE ":‘"‘,‘.;—v
TR Qf— QY

o - = - < o = = .. . .
(e eV cp oo oooooase ) N g
¥ L N i it

- l.‘.‘:
# CEEEEETTE L LN .\ ""-‘_‘_‘ ""-_‘_ \ A\ "",.‘

o
o

Q

o

O

\
/e ooy A
\

/

—
' ,’,ff;:.l'.’,'.’, 2 ’ - : ’/ ‘
- 7 o,
,_,_",_,,,_,_ ‘ s X
o 1
i

\ 6@@@@@@@@@@@@@@@@@@@@@@@@@‘({lﬂ;‘ (O

\ 4
A= Vi -
’ _ —. (CA SRR (2
e ol & o 0 & & © & :

0
(
0

DETAIL

Sticker

Weight Stack

eeeheheeleiyelyeiye
eleleofofeoleley el

page 21 of 46



STEP 11

e Slide Top Weight Stack Stop Block [25]
and Guide Rod Spacers [27] down guide
rods and rest on top of Weight Stack Stem

Pulley as shown.

11-A

P e LR 6 06 \ /

N N -
T X (N
R wei e B
b oo O\Y ROoEue -
@) @
L\ %

DETAIL

» N _ & &
R R N =i = =i [ —

LR L LI R R

Q

L

J "
T Q
7 wd

page 22 of 46



QQQQ.QQQQQ.QQQQQ.QQQQQ.Q.QQQ.h.lnﬁhh.h.thQQ‘QGQQQQV\m

a A
Ay el | 0 =
GGGG&@ //.”.lm-\ OSDDDDODDOODDDODDODDOHOOODHO0 D0 Q /a
QQQQQW_W#L#W.Q.Q.Q QQQQQQ .r....ﬂn&@@ﬁ&%@&ﬁ@%ﬂﬂ-m@ﬂ.\.
o/ o 2 0
\ =
2 tﬁ@ .. GAW_,QQQ.%QQQQ.Q%&\W.&G.« g
0,0}
e,,_,”... X
h o)
¢\ o
0\ g
(DOOODOOODOODOD m,._,.,..”_% el Y e T Y Y e Y T Y T T L T T e
S Sl o oo oacaaaaaaascs s aaacaaaaIiie

STEP 12

e Assemble Top Rear Angle Crossmember

- RH [11] into position on rear of rack as

shown.

e Assemble Top Rear Angle Crossmember -

LH [12].
e Ensure Angle Crossmembers are properly

locked into Rear 3X3 Upright [2] as shown

on next page.

12-A

/

S oSS
J

12-B

page 23 of 46



STEP 12 (CONTINUED)

Ensure locking tabs on Rear 3X3 e Secure Angle Crossmembers to Rear Top
Upnght are locked into all four slots on each Crossmembers using 1”7 x 5” Hex Bolts [49],
Angle Crossmember by using a down-and-  Side Shroud Top Brackets [72], 1” Lock
outward sliding motion when droppingthe  Washers [53], and 1”7 Hex Nuts [54].

Angle Crossmembers into place. Note:

e Use 1” Flat Washers [52] instead of Side
Shroud Top Brackets if Shroud Kit was not
purchased.

12-C

v

\
@

12-D

DETAIL g

Q\Oo\,
Q

2057 bos
©
¥
© S §
@@0 ‘“.
D
== %ga
© N\ o @0'{D'@
N\ o 0 @'@
\®® 0 Cin
W\ o vamil
W\ @ | O
\ 0 O
) / Q |
M
Q"
I PRl
O "
S [ 0 4
© | "
© "
© ©n
© ©n
b M
O Clf

page 24 of 46



STEP 13

e Bolt Lat Bar Hanger [16], Lat Pulldown
Pulley Bracket [15], and Top Center Cross-
member [10] to 43" Spanning Crossmem-
ber using 1”7 x 5” Hex Bolts [49], 1" Lock
Washers [53], and 1” Hex Nuts [54] as

shown in 13-A.

e Bolt Top Rear Connector Plates RH [13]
and LH [14] to Top Center Crossmember
[10] and Rear 3X3 Upright [2] using 5/8” x
4-1/2" Hex Bolts [561], 5/8” Lock Washers

[571, and 5/8” Hex Nuts [58].

13-A

13-B

) | 90000000 oV Y

L T
. T

= P :

13-C

e\)\@@@@@@ XS

page 25 of 46



STEP 14

e Secure 4.5” Pulley [34] and 3/4" x 1" e Slide parts assembled in Step 11 back up
Cable Retainer [35] inside top rear center to the top of the Guide Rods.

slot of the of the assembly using 3"/8" X4" o Bolt Stop Block assembly to indicated
Button Head Screws [62] and 3/8” Thin holes on Top Rear Connector Plates [13]

Nylock Nuts [64] through the indicated and [14] using 3/8” x 1.5” Button Head

holes. Screws [63] and 3/8” Thin Nylock Nuts
[64].

14-A

‘I"“.I
\
\‘m
\"\
)\

(ool \eoee of

) o o & & & & & & &

©©00O0O0dpgx

===,00 ®3
Z=="00 " |9

= 0
=091 ‘9

page 26 of 46




eeeeeeeeeeeeeeeeeeeeeeeeeeeeeeeeeeeee

. D../O..@ V‘mwo A
S\ WA )
e

& o D)\ /
‘ 4 m.u. © .,,,.,.u,,, \ \\
01.”.111}1///1@/;@“ o\ 3
— )

/ = ,,,”.,nm!
N © — . 1] AT\ / 5 ,5
¢ TN A ONENEN v

@Oﬁ.lh...999963999999..,_ﬂ,‘““.om,/\f.s...‘.._ TR DDD 5

%% RS H%2539522252 Iy

Ve om.\.ﬂ.wa WA // @\
M O\ 0 /o L T T @ : AN /
=0/ 3,3,5,0.3,3\ /.8 oy o A e \ Y /]
,mW\QQQDQ.Q m\,‘\QQ e e e e e e e e - e e e e _\mrw.q.,..“.mx.e\q,. / \ S Y @
e INESES R X _AL/g
ONEZS o @ LALALALARARARARRAA A=Y
" Ne'3 T © &
A5, v Y ) 4 T J 4 # ¢y 4 4
NN oot R DD DD TDDDDBI DB D F 11777777 sy oy & N Q
vleradadararferaaedara (erlarferfarferfadararersatlta // \'

@h@b&&.QQDQQQQDQQQﬁ%t %&QQQQ_QQQQQDQQGQﬂQQQQ_Q.Q,.%M.. Yo
ST A

TN N~ /e

SRS o & /) / .
9&%% o5 3\ y 'y / Yy .
e @ =/ > DDDDDDDDDDDDDDDD>DDDD>D>D>

W\
77 |
/ﬂ. £V
'y

Y,

0

OLA %

=W .W‘ Al

,..,..,,.,,.,..,. N\ et - -
~® m////@ PO T B O @

ot / \g @ 6 / . _
No! @ [= 8@@@3@%@%/ V0 AT DDDDDDDDDD %
i \ y / . ‘ A

{ ! | @ A \
/) | \ y {
v _m m h h h h = K i “ ..\,\. \ ,“ ..,D,l'i-./ h b h PN

Hex Bolts

1”7 x 3/8” Pulley Bracket Spacers [51],

.,.,.....,.,.., o ‘ \ ,,//
N A @ L — ,s.v,
\ C \ /4
; \§
N

Lock Washers [53],

A, —]
i

’\ / ) AN @
NN oD DD DX S

v “

”

1

!

@ \, .,\swfﬁsw.o 3,9,9,0.9,0,9,9,9,0.9,9

.| @@ ‘VV i

-LH [29] to the 24" Top

It Is easiest to assemble this step by

-A: Bolt Top Side Pulley Assembly

- RH [28] and

’

Flat Washers [52]
and 1”7 Hex Nuts [54] as shown.

e Tip

above. Ensure hardware is installed through

swinging the back of Side Pulley Assemblies
holes 4 and 9.

up to install the rear hardware.
Crossmembers [5] using same hardware as

iInserting the front hardware first and then
e 15-B: Bolt Bottom Side Pulley Assembly

- RH [30] and -LH [31] to the 24" Low

Crossmembers [4] using 1”7 x 5”

[49]
1 ”

STEP 15

e 15

15-A
15-B

page 27 of 46




STEP 16

Note:

e Completely unwind and straighten out
Trolley/Trolley Cable [37] to remove any
twists/kinks prior to installation.

e The blue arrows shown in STEP 16 through
STEP 21 indicate directions for assembling
the Trolley/Trolley Cable and correspond
with the blue tag on the Ball End of cable.

e Feed the Ball End of Trolley/Trolley Cable
[37] between the two pulleys inside Swivel
Trolley RH [7] and continue upward.

e Feed the cable around pulley inside the
Top Side Pulley Assembly - RH [28] and
continue toward the back of the rack.

e Feed cable around the second pulley
on the Side Pulley Assembly and then
downward.

16-A

Ball End X g
g
)

16-B

16-C

®

OO O O

page 28 of 46



STEP 17

e Hold one Side Peanut Pulley [33] in the
air, ensuring the arrow stickers correspond
to diagram 17-A.

e Feed the cable down and around the
upper pulley of Side Peanut Pulley and
then back up towards the Top Side Pulley
Assembly - RH [28].

e Feed cable around the angled pulley
shown in 17-B and continue towards the
Rear 3X3 Upright [21.

-
wwwwwww&@%

b6 o000

o

A_A_ S _S_%_%
SoToOoC

= = I I e T
boOQLooLOLOCT

-

= L 4
i yad s ) A (v ir 4
& =1 [l Ear=] SN2 ! d
- ) I /
la/ ,@7 RV o) ey i AT A i
&,
‘\ )

Lavlarlaciavlae

fastaviav)

\*laviaolavlaviavlaviavfaviavian

O RO OCDeDS

o w
a— A IR f N
A e oA O . Pe AW T, -,
Y ; avy/ splop <)
S ® \ | A
A L N,

‘B(\\

Sddd

g T S S

deddgada

T\ = w = =
~ﬂ%mm
“‘a‘_ i

= =1 ————ve /0,
A Tlaviavkavisclaelavlaclavlav ol o 0.)
T L S

f—\l\, \' ’,"

S foc

SodTIS

dddddddddd SIS

 w ow s w e m a
(ol o sTLoT ol < <T 238 =1

==
NN ©
W

¥,

N\ @ \,@Rﬂ; [28a Haslaviavlaolaviavlaolaclaolaclariaviaciavlavlaviaolaclavlinolarlavlaolaviav)

/A

\r D S

N/

17-A

DODDDDDDDDD)0

eIy /4En)

17-B

¢ DO OOOOOOOO OO G

R
=

l@ é@@@/‘

O
I

H
ot

A

I~

o=

[~

L] 11

L ] b1
ot

9 €D €D €9 €D €9 €D €D €D €T

N

page 29 of 46



STEP 18

e Feed cable around the next angled pulley
at rear of the Top Angle Crossmember - RH
[11] as shown.

e Hold the Rear Peanut Pulley [32] under-
neath cable, ensuring the arrow stickers
correspond to diagram 18-B.

e Feed cable around the upper RH offset
pulley in the Peanut, and then back up and
around the next two pulleys shown in 18-C.

VagooedoecseddddddddTIIS
S

pt

2N oM ol slavRavsvlavdiadadaadadaTardavaavlaviavdalalaviay

Vi
,;}" 0 ,ﬂ_{
o )
& Yo

VDD & O ®

Y OO O DD D DD DD DD T D DD D D DD D €D

-~

Sdety

SoaddddSid S SS

ﬁ
-
— — I
Waras N o fare 0
SN
&
)]
| i
l (

—.«’( " 4
VA

NI

@ = 0 Ay i i
2 ¢ @A Q) L Pe VAV A <gl < <l <l

. e if I

A R N &

Sy

St SSFSdSS

Y, 3
)

- w . - &
coooooooUCT

f, f\{f S
{

i

N - L J—
(28N ﬁ@ﬂi‘;‘%"iﬁ’-’:‘é‘r‘a@ﬂ@Lﬂﬂ’k‘f@f&?@ﬁ?‘fﬁﬁ@?@é‘?ﬁ?@@@@@

e

N\

"\'I.A.J 7
VAT N
oy~ Ny

b 4

v =/ e
] \fﬂz& OO RDDODDO DD D DD DR D DODD DT DD DD DD DD DI DN DD R DD ® O ®

\\'/r

==
).

P P, PR Y

&Y

gl TITTISSS

%

sl s adddddddFStSSS

ty@ﬁ

\¥a

© €

Lol )

18-A

z‘.@@i@@/

(me ;%_.a\\%

0 €D €D €9 €D €D €D €D €D €D T

O 7O 7O |

=) 7~ C) 7€) A 7~ A 70 A~ 7~

QOO0 C
o
0

18-C

0 €D €D €D €D €D €D €D T

D \vg
O
0
©) |t
-

@

00OV © O

aYaYasYaRaRaURaY

—

page 30 of 46



NN e
4\.\,.A.LM/UQJnﬁ@ﬁ@.;ﬂFQvQJQJSQQQJQ#S
N //%/.. =5 s r o1, &

Y’ 9 )
p M@ a5

N LY

A N 3,0, 230 >

N\ 2222 %%%%%%%%
Ny

fmn,w ,\“‘ﬁfﬂm N m——"
a//%:w .Z:.Lr.:‘. T VAR
\ ot U —=
O Ca

@Q Aﬁ»@ﬁ.ﬁ,@ﬂOuw{?iﬂm,sgo@fnﬁ,@wﬁwuﬁGu)Q.wnﬂjad,ﬁwnwwﬁmoewﬁ.‘ﬂwﬂﬁaﬁQ‘unwonﬂaaﬁnﬂu@vnwunﬁauwnﬁ.@@v@u#w./ Ly
5

- I > 5 / ¢ ¢ I b fo s m\\i. = ,y.,
R e e e R R o R e R R R X XXX X 0 o)
="

page 31 of 46

DD © D Q

v

=
1

down towards the Rear Peanut Pulley [32].
e Continue around the other Top Pulley on

the peanut and then back up and around
the pulley shown in the Rear Angled Cross-

e Continuing down towards the Weight
member - LH [12].

Stack, feed cable around the large 6.5”
Pulley located on top of the Weight Stack

Stem. Tip: a flathead screwdriver may be
shown in 19-B and then immediately back
e Continue around the next angled pulley
located in the Top Side Pulley Assembly -

used to help guide cable through turn 18.
LH [29] and then downward.

e Feed cable back up to the Top Center
Crossmember, feeding around the pulley

STEP 19

19-A

/ .,..,,..
\ U i
\ W)
v/ g
N (DO O_IX WO O, O, O oNoONe)
W \ — -~ B Y -
// N L :

EX:

s AL T

T ,///ﬁl\,.’/%.\

AN XN D) §

IP '.’,,, .. - i)
\

AN

—e NN

o NS

V7N ——




STEP 20

e Hold the remaining Side Peanut Pulley
[33] in the air, ensuring the arrows
correspond to diagram 20-A.

e Feed cable down around the upper
peanut pulley and then back up towards the
Top Side Pulley Assembly - LH.

e Feed around the pulley shown in 20-B and
then towards the front of the rack.

e Continue around the frontmost pulley on
Top Side Pulley Assembly - LH [29], then

down and out through the front of the Swivel

Trolley LH [8].

e Pull Ball End of cable out far enough to
assemble Clevis on next step.

SV

LDDD \',Mr SRERBED D DDD @ ©
= J. A

- : \
_—— A2 A\
2 - - \ﬁ\'j" X
0 Gk NP
S s WV N

L5%% LD/

o= 7\ —_<
N

. 4
L LT ES%E

B <D D D D D D D D D D

ﬂ,dﬂﬂ.,HH*,V,s‘
oottt
,ﬂﬂﬂgag!”,/’_}.f‘é_‘.-g_favr::.rs:.ra
CICCRRCICR R KY Yie vl Y A XA R KRR CICICK TR\ A
4 T

-~ \.\
—\% \ %\
o I P P N I T £ T T T TN ST £ P E T I P T P N e I N €T I £ T I € P TP T el i Y
D D D D S D S S S D S S KD D S S D S D €D S DN o R \:% DL L D DD D DD DDA 1\;5\)\1;4 QY
2 R N — W
1 [} by -l \

DB LL DD DL LDD

oot

N A L.l v XL
- - = I RS Y . B
b, - iy, \.:'n\'x /5 e \ QY
| | W \ o\ N
g = - v{‘} h @\ \\\
= - W\ R AN LY
IS 1ok N\ XY \a O\ Y
/A N ) 1] ey Y Y b Il i A\ R
AN S I ) » %\l TEhLE R %
e PR e Al 5N W20 AN
4 4 — Y ([+]74 N\ oA\
3, W = T P - i £ il [ < N8 2 \ A /4 Yy
N\ pooceoocovoreorceeceooooooCl/ JIOFEE \oNeeee ol /=) o
Y T = S — e A W o /2 Yavo = - b 1N
CLODLVUDDLDLLLDLLDDLLDDLDDDLDDDDDDD % p—— Y e '}’ L \}Q\/‘;
il — R o IR VAN AN R A o 0
< (

.\///// ;”:f 7

/

RN
9%

{

.

Khooocooooooor

a/‘\f'—=

o8 ) cr DD

o L e
(el =N <l ==~

7
.

[0/
N 4
A /S C A
\ L& /7
50 / ’? /
Ny T
DN ALLLLLAL,

S ’, 7
/ 7

[
& £
§ /P =
PN N @a
8/ e
= (4 ™

20-A

00000000000 OO G

o
2 DD DD DD DD DDD

20-D

2 ) Yo ) Yo Wa L W R WX

T

page 32 of 46



STEP 22

Note:

e Completely unwind and straighten out Lat
Pull Cable [38] to remove any twists/kinks
prior to installation.

e Assemble the Lat Pull/Low Row cable

indicated by the yellow indicator on Ball End
of cable and corresponding yellow arrows s
shown in STEPS 22-24

e Feed the Ball End of Lat Pull Cable [38]
up and over the pulley in Lat Pulldown

=y \:e
AN
I \
S VAN VARN
? \

S e 0 NS
E; U 0 A
78 Ao o\ W

2y, \
>/ 8 \ O\
& WD Ny
\ i €
a A W
8
¥/8

==

AR A
~A 5 L
AA RN

=
¢
;mmmmmmmmmmmmm

B

{"? r o iy o) rel
"$ D DD D D D D D D L DD
! ::- A —

g )

PR
DV HHe 2\ & S S S SN S S
U iupabbhbbhhby

Pulley Bracket [15] and then towards the
back of the rack.

e Feed around the pulley in the top of Rear

T L OOl DD DL D LD O DD SR SO LD
e AR

o o ooo00000:E

,

A
.
sococovrw Do

Vmtad

AN 4
0 GRS e W e d e w
/(ﬁ(@)@ SPvoooeo

3X3 Upright [2] and then all the way down, Y

/ YUY £ - = = i =
LuNveoorooceo oot obto o et /»

s\
%
v/

\\ \ LV OVCDLDLDLDDLDLDDDLLDLDDLDDLRDDLLDDDLDEDDDDLLRDRDLDDLDLDLDDDDLD T L
N/ .

ensuring cable runs INSIDE THE UPRIGHT.

22-C

X X P ¢

) D

page 34 of 46



STEP 23

e Feeding cable around the rear pulley of
the Low Rear Pulley Assembly [18] and

up. This is easiest accomplished by pulling
most of slack through rear window on Rear

Upright and then re-inserting.

e Feed cable around the bottom pulley In
the Rear Peanut Pulley Assembly [32] and

then back down again.

e Feed around the front pulley in the Low

Rear Pulley Assembly,

continuing diagonally

up underneath the Weight Stack through
the cutouts on Low Row Crossmember [6]

and towards the

Note:

Low Row Assembly.
e Place finger through viewing windows to

guide cable around pulleys as needed.

_J/

O Q© e

14
&

N Y/ p / .,
B == g 3 —y = :
‘ @ 1 | .,.,....,,./,., .
W
% AR\
= R\

N ) ==
&8 /) \ =\ ~
)

a=aVaVaVaVaVaVaVaVasy

9 gs-slj@@@@@)@o@@)@
| =/

Y \
__\/)

|_,N|\v\n\ha |1|\I\ =)
= ,i\d\ f J »‘
D‘\ \\\\»\\“@ y W\,/o\\wu \\ \

O

77 77N [ T A \ *

-:7&.@ > /BN

Aqﬂ§\

eV VA

\
RN

Ya

==

", o —
, =
A

§F N
D \

¥,

| &

page 35 of 46



STEP 24

Tools Required:
e 3/32" Allen Key & 5/8” Wrench

e Feed cable out through the front of the
Low Row Assembly [17], ensuring cable
passes in between upper and lower pulleys.

e Remove yellow tag from Ball End of cable
and pull cable out far enough to assemble
Clevis.

e Assemble Clevis onto ball end of cable

using the same procedure described on
STEP 21.

B R T AR L e R R S SR S e

\

(/Do e o000 00550605 oL b5"

/
X

/ =3 > . ,
‘\\\\ L2V O0ODDDODLDDLDDLDDLDLDDLDDLEDDDLDDDDDDDLDDLDDDDLDDDDD T 00D
W :

24-A

DO OC

U

/

|

-
-

24-B

page 36 of 46



,@lﬂOQQQQQ

I\

Ay
A
e i
LI N
SR
ALY

62 D DDDDDDY 3.

S f / o/ 2

TS

/ 6@6@6669699@69996886@60 DD O

ﬁmﬂ’ﬂk@%‘&\

é!QQQQOQQQ%QQQQQQQQQQQQ% 5 S

(‘@

% (Y,
(<]

4

/
/
\

/

u@@@@@@@@@@@@@@@@ D DO //

QQ QQQQQQQQQQQQ%\&

1’/‘

1|-I|.‘|D|5I.L ‘ 0

e 7/32" Allen Key & 9/16” Wrench

Tools Required:

STEP 25

Button Head

both Bottom Side Pulley Assemblies [30]

and [31] by removing 3/8”"

e Remove Plastic Cable Retainers from
Screws and Nuts.

e Remove only the lower Plastic Cable Re-
tainers from both Side Peanut Pulleys [33].

-installed on STEP 28.

e Hardware will be re

3080339339000 WJ

Cable Retainer

25-A

25-B

page 37 of 46



26-B

L

down around the frontmost pulley of Bottom

e Feed the other end of cable with red tag
Pulley Assembly-RH [30] and continue

by inserting the tagless end into stop block
¢ Loosen the hex nut if needed to ensure
approximately 1/2” of threads are showing

e Tighten the bottom bolt head until the nut

e Assemble one of the included Low Side
Cables [39] (red tag) onto RH side of rack

T = S
o = L,
=58 82 /
S c E 2 ~ £ . D
222850 88E3 P DD DBIDD D\
. [% t 25 — )
T = 9 9L o
o S8 SF 2 2ItREs 0.22.296W S
aN T © = o0 O
Dan..W X = © %)
L 'y <t = O £ °
Bl 2 0O < 00 (C
=g -~ 88 k= = 3
&3 _mo (@) O B2, 2 I3

page 38 of 46




N\
£\

< - = oY)
RN v v s vl sy el hvalvs vy jva ie kv ale pivalvalvplvalvalvsienlvaly e fvalv kv v s lvalvale sl iv e lvaivte plva vl hrpdvn e /s ln S, I BN | /, ﬂ.,
— - v )
P ‘ v ¢ - . ¢ B/ P /
: N N\ E22%%%%%A%R%ERAEEERRRREREEEAAARRA2229222232 90 2% |
A & ) Y .L.‘.‘.L‘.L‘N.‘W‘@ @aﬂ.’, 0 \4 3 = ,” B = _\.\mww.u N ST D L‘ﬁ\ - % W \Df nrw. )
P = af ! N 4 e B N \N/4
\ = G gee® Ewﬁ, /fz NLM_ Ny .w% @K\ \mc @
e / [=R=) e R 1. B s \ S 7 X —) g Y R V-V
R o N R Y Y : = DV e

,/L/,,., C O\ /M/ IIIIII AMVAMAMAMAANMAANAANNANNN T,
/C,,/// /.,,\W/ R ) ,\ / ¥ \%M\lﬁ@jf
N\ BN W\ N ..,J..W SN, 4 / A / ‘.\ > ) N\
oA\ /%,mn/ ﬁ////ﬁm&mﬂzww + \ \ s \\\m\l\m i s N Y y
N A Se—— 7/ 74 N\ A% N
. =2, o LTI ==l N\

A eR p L sk n X L R p R ey lv gl phv i p kv plvpRv kv vy iv e lv,tvate plu v, v, e 1

Nl E , 205 5

%@@@@@@@9&@&@au@@@&&&@g@%3@&\
V4

VN Al i S BW);
y ¢] %V[ Y _,r\%f&.\m‘ L
/8 o/ A~}

/ &
e ®/
\ - <
2\76 /o A VAN
/) o/ OO0 T DB O
\ = o\ 0= e = . , = - = o ‘JJV/
\ __@@@ﬁ&&%&¢mﬁ@&@@@@@@@@@@@&@&@@@@a&&&@&&&&ﬁﬂw N0
AN X i S n\A‘

N 6
\ [N { N \C
X \Jﬁff ,Wmﬂ:

/_ /AR Iy

17 \

Mxv,:}.
BERS P %
\ @%@uﬁﬁﬁﬁbﬁﬁ%ﬂﬁ&ﬁ uﬁﬂmw, 5

N EroT O oL L oL L O O, U, L O L O b oo AN
WA GG TS % 5% % 1\ ,m;,.,p.u%u;, :

A N i
[§] ) /v///. N ..
0 . 1™ ,/ ./, \
TN Y R
0 CONAN
Q| W AN S
Viked N
nll D] W A N
Vil | \Y }
{ N L
0 ,_ g DN 8/o
ol W /, N 8/ w
v w | .ou,, [ra B [ ©
\ \
0| | Ne o\ €/ @
ol ® N2\ /8/@

0 | .,./
WO | D DS ﬂ.u///
Ol o 23 \

N \
WY N B
////////m AQ\V

A Y Ay
B R a 3 I
Ve v oA A

@ L, fRo = \
e BT B RO DO DD YIRS BB BBGBBEBBDBEDBBBBEDB0 D DD\

P._

o P e =" ; &) S ) ) ) n 7 N VA
\MYEPCP 2%%22%%%%%%%%) s [ #2%%222222%%%2%%2222222.3.29GP 3/
;ﬁvﬂw.,, 0 AL s N4

b\ //ﬂ“. >)
hve —

AN/
V4

7

bolt head

ensuring 1/2” of

’

-
HIE — — — >
-

the back of Bottom Side Pulley Assembly-

on Bottom Rear Pulley Assembly and up
RH [30] and screw tight

e Continue feeding around the pulley
around the lower Side Peanut Pulley [33]
following the arrow indicator directions.
¢ |nsert threaded end into stop block at

threads showing between 3/4”

Tools Required
and hex nut.

e 3/4” Wrench

STEP 27

27-A
27-B

page 39 of 46



STEP 28

Tools Required:
e 3/4" Wrench

o 28-A: Follow STEP 26 & 27 again to

assemble the remaining Low Side Cable
(red tag) on the Left Hand side of rack.

e Start at stop block on the Swivel Trolley
LH [8] and end at stop block on the Bottom

Side Pulley - LH [311.

Tools Required:

e 7/32" Allen Key & 9/16” Wrench

e 28-B: Re-install Plastic Cable Retainers
on both Bottom Side Pulley Assemblies and

both Side Peanut Pulleys. Fully Tighten.

@

\@ 1Y
28-A 09 ¢ :
° Os ® ©
% Q,s % %
0 O, 0 © N
% th % % % @;5
0 % o | 0 0 o
D 3 © S o
% Qp; N % % % @r
o & PN ? v g,
% @‘; vgﬁ % % % @(r
o % \ Dq’ R ¢ 0 o
o 0 & : g o
¢ D) NZ A : ¢ &
% % ;\ % Q,-r
® ZE : ® o
: Zi : o &
Q % o g o 9
9 ~% 0 € b
® % o . o Y
® ZhIry Rl ® Vs
% Zhe Q'r IR e s
® Zhkrs S o Os
P 0 ok 0,
% % @: /% O
: % Ol : @
¢ 0 ol b
% % @s:' Q 2
K © of @
Q || v o,
@ ? &,
QL& Vo,
1 U %
NS ¢ 0
N = s g @ @
S Nlips
. 9D T 8 e @
28_B !'(%.if.;ﬂ" @ (8 Q 8
4 ’»""'\-‘t @ @ @ Q 8
5N é ,. 9 9 S g
99 J J 9 NIE;
N D A S |9
: Q9 d 9 g 9
9 g g i EQ g
g g @//; Jga _ ng 9
9 g Z 2L . A0 g
9 9 ﬁ@@ 8% W
g g 132, ([} 9
9 9 /,/ ﬁ% - m c@ g
9 9 NG 7% N
9 @ NS @ % \g \1& 8 -
; 9 ™ IS e
g ; b ~ e 9
9 P 9 ¢ e 9
Q [ ) g
S L~ bQ Q
Q o} [ g
9 8 Ly Q
Qg g @ S,
Q / n Q
9 o 9 NIE;
Q9 o 0 @ q
1Q i ¥ @ @ Q 8
< T@ g i g 8 2 ®\\\ @ Q 8
9l 0 g </ o ég\\ © 3 9
Q 0 Q @ ® © N ? Q 8
- I g 2 g\
o § > ]9
Q 8 I @@ @
JEI A i7gd
QQ 8 QI9 CDCD L/o
,Q ’ D ﬁ @
===
6@ s [115% ~
o 9,92
9 ~

page 40 of 46



‘ PO EIEOOOOY, *w\v%%%%ﬁ%%%%%%a«u% %%%%%%%%%%
\ @W@e ==/:¢ J»???????/ 77 A Vm

N\&@: AR R
/ \\\\\\\\\\\\\\\\\\\\\\\\\\\“ >

S e 0 0

@ @@,O«@o@@@@@u QQm@;@/@

Yo N e Ve Ve W We We W Ro
OO

-C.

e Place Key Washer over the Key Nut on the
y.

Plate Storage Post shown in Detail view.
e Assemble Plate Storage Pins [40] on rear

Monster Uprights at desired hole heights.
screws oriented on the bottom of Spacers

as shown in 29
e Fully tighten set screws using 1/8” Allen

e Slide Plate Storage Spacers [41] all the
K

e 1-1/2” Wrenches, 1/8” Allen Key
way down Plate Storage Pins with the set

Tools Required:

STEP 29

e
29-A
29-B

page 41 of 46



STEP 30

Tools Required:

o All

e Tighten ALL loose hardware on the entire

rack.

e Starting with no weight selected on the
Weight Stack, check cables by pulling on

each clevis.

e |f cables are too tight or loose, adjust ac-
cordingly by loosening or tightening the
lower 1/2” Jam Nuts on Low Side Cables [39].

30-A

AN

— -
/0
/9
7o/ &
&9

/6J9,
y

VAN

(N oNoNoNoNoNON NN N NN

C © VLDV VDV DD DV mome LD LDV

N

S

roky ol ol ol ot ol ol ol ol ol N @,

W LLDLLDLDLDLOD DL D0

/

MY
N S

WY
A\ &Q

A\

G
2 )
\ (%
= o il W)

4

N

0
< n v
/a) \.‘
""‘. ) y k- .‘:l‘ &

e

N
I7

OAN

(ol o ol s ol ol o ol ol <l SN

L

/N

Aq

L ———

NN

)

BX

\)
Y a

ovov©

~

=

0’/

°y @ 8=

/A
\/

T PR RY PRRDDRRY PRRRRY PR RDRDDRDRDDDD DV D

COCOLOCOLOLOO

page 42 of 46



STEP 31

e Apply the Weight Stack Number Labels
[36] on the front of the Weight Stack Plates,
approximately 3.5” from the edge of plates.

e Attach key ring on Selector Pin Lanyard
[23] to front hole on pulley plate of the
Weight Stack Stem [211]. Do not insert pin

Into Weight Stack Plate yet.

e Attach Single Handle Attachments [44] to
Swivel Trolleys using included Carabiners.

e Attach Lat Bar [42] to Lat Pull down
clevis attachment point.

e Re-insert the Footplate into Low Row
Footplate Assembly [17] and attach Stan-
dard Grip Triangle [43] to cleuvis.

31-A

ﬂq
—T1>

—

A

@ || [ea
|| (&
EH || B

= =
=

= |] | =S =

GHIENE

S =2
= H "i;

EDDDDODDODDDDODDDDDODODDDDODD

S

= 7D
s

— &

DI IR IFP IFP IFP IFP I [P
=
=

31-C

J/© oo

h
Nl
A

£
&/ AD

DDDDDDDDDDDDY,

LLLDLDDD

-~
-
\
N
\‘.‘.
s,
o 0

N ~
(i

-~

page 43 of 46



. . .n -uo
T F, L= 157" 2 Y 1 S N 1Y T LY Y _—
p— — %‘% /G .:..,..r. % \ =
//////////////////////////// A —
X \G O 4 11 ul T u
L1 |! —_——
7 @0 Y ﬁ\ﬁ%&f
VAl & N ; 1]
L)
/Y 285 o _ : Noy DN MO NN O NS
S ..\ A 3, e AP LLLLLILLRPP R EREN o g\
4 i (i = F %
/A '.:. o!hvo-O: a) wﬂaaw,..@\o %%%%%%%%%%%%%%%%%%%%%%%%%%% \ _‘F\%_ 2 %) \
7Y e = 1 9 < T T v N )
u\:r‘«! I g A 5 \ V4 5 x v/
=M T o
_ - F h. J
O_:@ y \ \ i 0 \ |4
e e (. 2\ £0
.\lﬂfaﬁ%ﬂ? O P R R R R e R R R e R R e R R e R R PR PP LR LR OILOIR 22232222 N
W7 PO EEEEEEEEOEEEREOEEEIEEOOEEREOIREEEEEEEEEEEESI @ o .
N Y N 77
\@ de&m\t,

1 E— — L E— S—, — — | S— ) S— | S— S— S— S— S— S— S— S— ) S— S S—

\ W | | WL | W | VN |\ WO\ WO\ VNN W\ W | WO\ WL\ WD | W\ WO\ U |\ V|

"\ I.l.‘l NS — e —— —— \.H.H...“ﬂl ‘.\\ _,_,_, .,_,_,_.,
/.l!l;“»!.lﬂu...l.l(\\\ ‘ . @ ,
— A h. 3 ,_.,, /
: \ \

5 D

32-B
32-C

page 44 of 46

1/2"

[\ \ B\ '\

\
LR LR L2222 PR Le 0000000 &

} ——C . —

== A . -

== NPz N \ . .,.
N Y % 0), v \ \\ ee 2

X3
Button Head Screws [78] and 1/4” Nylock

Nuts [801.

T I \

sponding holes on Rear 3X3 Upright [2] and

@%@@%%@%@

using 1/4” x 5/8” Button Head Screws [79]
N A
\ |
b © © & & o o ‘ "“";
®

side of Top Rear Angle Crossmembers and
bolt together using 1/4” x 3-1/2" Button
Head Screws and 1/4” Nylock Nuts.
Weight Stack Shroud Bottom Bracket [67]

e Align Weight Stack Shroud RH [65] and
e Align and bolt the bottom holes on

Weight Stack Shroud LH [66] with corre-
e Align top holes on Shrouds to the front

bolt Shrouds to Upright using 1/4”
Shrouds to the corresponding holes on

STEP 32 (SHROUD ASSEMBLY)




; ;
/
d /

s @
/
P

2 ’ / ¢ /
\ /
£ /
S - SRR - —
4 7 4y
é 7 4
’ / i
7!
i 4 7
’ 5 o / \. %
/ 4 N
VA . S \
NS 4 7 N 7 7 e \L

i X ®
\ 7 ‘ / / 4
[\ 2O DT TTO DB D / N &
R Gy NN
.......... 2222 A%22253253322 296 I
T e L7 3 7 LV I \

4R} ==

RO

6 ,/./ ',
g

s ﬂg L .\
N\

SV m— _ 777% \ e\
e I s /T

DD DDDDDDRL f&/; DT DD DD DD DDBID DD\
OO T GO O OO L % ¥ e D,
: . ; EERA D E R0 REG30.80000.3 33 3,3 I A

e WL T T T T e

>l DDA A DD
EEEEEE LY. /A
7\ fR S

e e~
4‘ S

A\

UO 0@@ J

A O ” S
\ oiu ) SRS 888999989@99%
o ° \& AN ,

\ | * T G G TG !

0 % @
OT o N NP © /o
0! N\ LD )

. @ 6 .w..m..\
D GANUGQVGG/ 0 .\”m.%a 22D DD

8 = \
‘®A§ﬂ000ﬁﬁf 0> coooooovoooovoo0oo0000C

‘& S

- 7 ) £ ,.,.. ,.,.,.,
/ P ’ / / i T 6N
/ R / / / P “/ A
/ Tl / / / /7 \ y
/ /s / / / s A AN #
’ Lot ’ ’ P NAG /
3 oo DD O
%% %Y Ty | A% GERET : , Lo TP S _ A
D BT A ! m W
s __ I8 = AN £ ! 7 ¥ P
4 B % ; ; ’ s
; \ A / ’ P
7 o ) / ; AP
’ o e / / /s

;s X /r >
j \\ N Ny _ k . / -
. A 57/,
fOOGOPLOOOOTROROOCOCROIDOOCOO0090CCCIQ I A
S — - ; >

& E
@\ =
s
L
i -
~
- ~
-~
~
-

® y 7 @ﬂ N PP D DD\ T N
) ! . @, )
P - 2%%%R2ABANT99%222520)20,29K 3 o
s === g — AW > 4\ ° ™

/ \ -
an h y,
f 4,
</ ) /
o
4,
s
/.
7, 8/
-
'3 \.\
#
.
7
LS 4

D DDDDDDDDDDDDDDDDDDDDDDDDDDDDDDDID DO

3 — s = SOl N

S —— —— —— - —— —— —— —— —_— A —— —— - - ———— A ——————— A—— - Py —

. P —
e e
LR e

SRS EER

&Y /6 o/ T,

R /

N

S Pl s
N~ 7. 9 AN

\ )
 LF %2222 2%9%%2902252

OO, O, O, O o]

Hex Nuts [771].

holes on Side Shrouds.

Note

STEP 33 (SHROUD ASSEMBLY)
e Bolt Side Shroud Bottom Brackets [73]
741, 17 Flat Washers [75], 1”7 Lock Washers
76], and 17

1”7 hardware through the highest and lowest
e |eave the 1” Hex Nuts shown in 33-B and

33-C very loose until Storage Panels are

ocations shown using 1”7 x4-1/2” Hex Bolts
[69] on rear uprights of rack using included
assembled on the next step.

vertically to 24” Low Crossmember [5] in
e Assemble Side Shroud -RH [68] and -LH

1 17
33-A

page 45 of 46



ieaasasaadaioy

L N u\.‘c‘.‘ ,:,f@%
v o AN
Xe's/ BN
. AV AN
( RN R © © O..,.,” ) %u@p
NS 7T R \ NSO
s O s LI I AT o
m%c\/. eeeeeeeeeeeeeeeeeeeeeeeeeee

&/

Y GGG EEGERAHC 20333 000N I

YA A

G
W)

3

P TLDDTTLUNIER D DD DDBD BT TTTTTID DD

s (v,
&S
Q..@.M.oﬁﬁﬁ&.ﬁﬁﬂ@ﬁ&ﬁﬂ

fvn %hﬂ&ﬂemﬁﬁu 8233063383830 3330w IY0)
] mvtﬁm.sﬂw Ay R \
hERa
! \ &
1l \ N

0
S S S S S S > S

> > > o> oS (Sl o oo
o oo oo oo oo oo St oo
oo oo (S S S oo oo [N
oo oo oS o oo oo o oo
[CoO000000000000000000000000000000000IT [
oo oo oo oo XS oo oo oo
oo oo oo oo XS oo oo oo
oo oo oo oo oo oo oo oo
oo oo oo oo oo oo oo oo
oo oo oo o oo oo oo oo

STEP 34 (SHROUD ASSEMBLY)

Tools Required:

e 1-1/2” Wrenches, 5/32" Allen Key, 7/16"

Wrench
e Attach rear top and bottom hooks on

Storage Panels [70],[71] to horizontal 1”

align 1/4” holes on front with 1/4” holes on
Panels to Bottom Brackets using four 1/4" x
5/8” Button Head Screws [79] and four 1/4”
Thin Nylock Nuts [81].

Side Shrouds and Shroud Brackets.
e Only the LH Storage Panel shown below.

hardware installed on previous step, and
e Fully tighten all Shroud Kit hardware.
Repeat steps below to assemble the RH
Storage Panel onto Side Shroud RH.

e Bolt both Side Shrouds and Storage
Note:

A1

A

OO PSS OS¢

S © o
S

O O Q

S O PO

SO
SO

©

Al
/l
8

(0,0 qo| ¢

4/4

CoC o

SO

) @,@@@,os o,o,b(

oloceoeo

W

A}

34-A

e
[
o
O
o AN a— a—n A A H
O « cleReYe Yo Yo Yo Yo Yo Te Yo Yo Yo Yo Yo o Yo Yo Yo Yo Jo Yo Yo Yo Yo Yo Yo Yo Yo Jo Yo Yo Yo Yo Jo Yo Yo Yo To Yo Yo Yo -Jo o Ronone,
| O PP © 0O 0O 0O 0O 0 0 0000000000000 OO © O Iy dliny o
=g =i =g =] =1 g == oo ! =
© > / G=je= = @=) @=je= (=Je= e=]e= @=J@x) @=J o= @=e= @
Vet Qoé\ O SO @=R o= @=Jo= SO @=leo= oo SO .
T~ 7 (Eene ) EEE ) 7 .‘..N.‘.‘rmq..\ TS j @1
o | OHE -,, = o
5 N \ SO SO @@= (= e= T2 s, H
- s g & 1 0_5
@x\ﬁ : m..@
= |
Ol _m(\
o 1€
e
el o lejedolelole e jolele lelele te le leje le lele le le le lele je e lelelelelelele je le e e e IO NeReNe,
—— aala
o8> S
o .
o S
O

DETAIL

page 46 of 46



